

	28 Day Compressive Strength (psi)	Measured Slump (in)	Air Content (%)	Temperature (deg. F)
I.A. Sample Test Results	5730	3.25	**	78*
Split Sample Test Results	5750	3.25		78
Favorable Comparison Variation (I.A. vs. Split)	<input checked="" type="radio"/> Yes <input type="radio"/> No	20	0.00	0
Regional Sample is Complete	<input checked="" type="radio"/> Yes <input type="radio"/> No	Jessica 0.50	06/14/21 0.5	
Project Sample is Complete	<input checked="" type="radio"/> Yes <input type="radio"/> No	Jessica Hanson	06/14/21 2:50 pm	
Individual Contacted and Date/Time Project Lab Notified:	PB		06/14/21 3:00 am	
**** IAS technician monitored slump test at 06/14/21 10:52 am on test to accordance with ASTM C 1064			Technician :	JB